



Test Report

No. 2421766/TY

Date : May 09 2012

Page 1 of 3

FUNNIVATION HK LTD.
901 ENTERPRISE SQUARE, TOWER 2, PHASE 1,
9 SHEUNG YUET ROAD, KOWLOON BAY

The following samples were submitted and identified on behalf of the client as
BATH COLORING IN PUZZLE

Style / Item No. : RU-0315
Country of Origin : CHINA
Requested Test Age Grading : 3 +
Sample Receiving Date : MAY 02, 2012
Testing Period : MAY 02, 2012 TO MAY 08, 2012

Test Requested	Result
Determination of Cadmium content in submitted sample in accordance with Regulation (EC) No. 1907/2006 of the European Parliament and of the Council (REACH) and its Amendments (previously restricted under entry 23 of Regulation (EC) No. 552/2009 and directive 91/338/EC)	PASS

***** For Further Details, Please Refer to the Following Page(s) *****

Signed for and on behalf of
SGS Hong Kong Ltd

Lee Chi Fai, Tom
Senior Lab Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Results:
Regulation (EC) No. 1907/2006 (REACH), Annex XVII and its Amendments – Cadmium Content

Method : With reference to EN1122: 2001 method B and acid digestion. Analysis was performed by Atomic Absorption Spectrometer (AAS)

For Plastic

Composite Specimen Description	Result(s) (mg/kg)	Permissible Limit (mg/kg)
1. White Foam (Puzzle) + Red Plastic (Crayon) + Blue Plastic (Crayon)	ND	100
2. Yellow Plastic (Crayon) + Brown Plastic (Crayon)	ND	100
3. Green Plastic (Crayon) + White Plastic (Bayonet)	ND	100

For Paint on Painted Article

Specimen Description	Result(s) (mg/kg)	Permissible Limit (mg/kg)
1. Black Coating on Foam (Puzzle)	ND	1000

- Note:
- mg/kg = milligram per kilogram
 - ND = Not Detected (lower than MDL)
 - MDL = Method Detection Limit = 5 mg/kg
 - 1% = 10000 mg/kg = 10000 ppm

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.